

## TEST REPORT



REPORT NO. : HV-23-02882A

PAGE : 1 OF 3

REPORT DATE : JUNE 30, 2023

### GOOD GI CO., LTD.

Product Name: Polypropylene Sleeving  
Product Submitted By: GOOD GI CO., LTD.  
Date of Sample Received: JUNE 02, 2023  
Date of Testing: JUNE 02, 2023~JUNE 29, 2023  
Remark: The information mentioned in the above section and the following report content marks # are provided by Client.  
(Exclude Product Submitted By, Date of Sample Received and Date of Testing)

-----  
The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Required: Flame Test

Test Method: Please see attached sheets

Test Result: Please see attached sheets

Remark: Test location is the same as the laboratory address.

----- 1 -----

The value of required specifications are for reference only.  
Conformity judgement is the Applicant's final verdict.

Signed for and on behalf of  
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

# TEST REPORT



REPORT NO. : HV-23-02882A

PAGE : 2 OF 3

REPORT DATE : JUNE 30, 2023

## Flame Test

Test Equipment :

Name	Brand	Model
Flame Test Chamber	Self-made	-

Test Method :

Refer to UL1696(2015) STANDARD FOR SAFETY  
Mechanical Protection Tubing (MPT) and Fittings

Test Condition :

Test Procedure : Vertical flame

Test Data :

Test Item(s)	Specimen			#Requirements
	NO.1	NO.2	NO.3	
Afterflame time for each individual specimen t1(Sec)	0	0	0	--
Afterflame time for each individual specimen t2(Sec)	0	0	0	<60
Any specimen shows more than 25% of the indicator flag burned away or charred	No	No	No	No
Any specimen emits flaming or glowing particles or flaming drops at any time that ignite the cotton on the burner	No	No	No	No

----- 2 -----

The value of required specifications are for reference only.  
Conformity judgement is the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

## TEST REPORT



REPORT NO. : HV-23-02882A

PAGE : 3 OF 3

REPORT DATE : JUNE 30, 2023

Sample Photo:



Test Sample

----- o O o -----

The value of required specifications are for reference only.  
Conformity judgement is the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.